
    

      

 

 

  

  

FCC Part 15.247_KDB558074_Test Report_ FCC ID: 2AOHX-R000F8P 
 

   

    

 

 

    

    

     

  

1.6dB Bandwidth 
 

 

    

 

Test Mode 
 

Test Channel 
 

Ant EBW[MHz] Limit Verdict 
 

GFSK 2402 Ant1 0.6904 0.5 PASS 

GFSK 2440 Ant1 0.6972 0.5 PASS 

GFSK 2480 Ant1 0.6906 0.5 PASS 
 

 

 

 



    

      

 

 

  

  

FCC Part 15.247_KDB558074_Test Report_ FCC ID: 2AOHX-R000F8P 
 

   

    

 

 

    

    

 

    

 

6dB Bandwidth_GFSK_2402_Ant1 
 

 

 

 

6dB Bandwidth_GFSK_2440_Ant1 
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6dB Bandwidth_GFSK_2480_Ant1 
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2.Occupied Bandwidth 
 

 

         

   

Test Mode 
 

Test Channel 
 

Ant OBW[MHz] 
 

Limit[MHz] Verdict 
 

 

  

         

 

3.Maximum peak conducted output power 
 

   

         

  

Test Mode 
 

Test 
Channel  

Ant Power[dBm] 
 

Limit[dBm] 
 

Verdict 
 

GFSK 2402 Ant1 -2.315 30 PASS 

GFSK 2440 Ant1 -2.247 30 PASS 

GFSK 2480 Ant1 -2.482 30 PASS 
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Maximum peak conducted output power_GFSK_2402_Ant1 
 

 

 

 

Maximum peak conducted output power_GFSK_2440_Ant1 
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Maximum peak conducted output power_GFSK_2480_Ant1 
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4.Maximum Peak power spectral density 
 

  

     

 

Test Mode 
 

Test Channel 
 

Ant PSD[dBm/3KHz] 
 

Limit[dBm/3KHz] 
 

Verdict 
 

GFSK 2402 Ant1 -18.072 8.00 PASS 

GFSK 2440 Ant1 -17.823 8.00 PASS 

GFSK 2480 Ant1 -18.301 8.00 PASS 
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Maximum Peak power spectral density_GFSK_2402_Ant1 
 

 

 

 

Maximum Peak power spectral density_GFSK_2440_Ant1 
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Maximum Peak power spectral density_GFSK_2480_Ant1 
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5.Band-edge for RF Conducted Emissions 
 

 

     

 

Test  
Mode 

Test  
Channel 

Ant 
Carrier 

Power[dBm] 
Max. Spurious Level 

 [dBm] 
Limit 
[dBm] 

Verdict 
 

GFSK 2402 Ant1 -3.349 -51.731 -23.35 PASS 

GFSK 2480 Ant1 -3.293 -51.637 -23.29 PASS 
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Band-edge for RF Conducted Emissions_GFSK_2402_Ant1 
 

 

 

 

Band-edge for RF Conducted Emissions_GFSK_2480_Ant1 
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6.RF Conducted Spurious  Emissions 
 

  

     

  

Test 
 Mode 

Test  
Channel 

Ant 
StartFre 

[MHz] 
StopFre 

[MHz] 
RBW 

[kHz] 
VBW 

[kHz] 
Pref[dBm] 

Max. 
Level  
[dBm] 

Limit 
[dBm] 

Verdict 

 

GFSK 2402 Ant1 30 25000 100 300 -3.511 -45.511 
<-

23.511 
PASS 

GFSK 2440 Ant1 30 25000 100 300 -3.184 -44.796 
<-

23.184 
PASS 

GFSK 2480 Ant1 30 25000 100 300 -3.432 -45.241 
<-

23.432 
PASS 
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RF Conducted Spurious  Emissions_GFSK_2402_Ant1 
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RF Conducted Spurious  Emissions_GFSK_2440_Ant1 
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RF Conducted Spurious  Emissions_GFSK_2480_Ant1 
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7.Restrict-band band-edge measurements 
 

 

     

  

Test  
Mode 

Test  
Channel 

Ant Freq. 
Power 
[dBm] 

Gain 
 

Ground 
Factor 

E 
[dBuV/m] 

Detector 
Limit 

[dBuV/m] 
Verdict 

 

GFSK 2402 Ant1 2310.0 -45.40 0 0 49.86 PEAK 74 PASS 

GFSK 2402 Ant1 2310.0 -55.43 0 0 39.83 AV 54 PASS 

GFSK 2402 Ant1 2390.0 -44.62 0 0 50.64 PEAK 74 PASS 

GFSK 2402 Ant1 2390.0 -55.18 0 0 40.08 AV 54 PASS 

GFSK 2480 Ant1 2483.5 -36.90 0 0 58.35 PEAK 74 PASS 

GFSK 2480 Ant1 2483.5 -54.91 0 0 40.35 AV 54 PASS 

GFSK 2480 Ant1 2500.0 -44.75 0 0 50.51 PEAK 74 PASS 

GFSK 2480 Ant1 2500.0 -54.81 0 0 40.45 AV 54 PASS 
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Restrict-band band-edge measurements_GFSK_2402_Ant1_PEAK 
 

 

 

   
 

Restrict-band band-edge measurements_GFSK_2402_Ant1_AV 
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Restrict-band band-edge measurements_GFSK_2480_Ant1_PEAK 
 

 

 

   
 

Restrict-band band-edge measurements_GFSK_2480_Ant1_AV 
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8.Duty Cycle 
 

 

     

 

Test Mode 
 

Test Channel 
 

Ant Duty Cycle[%] Verdict 
 

GFSK 2440 Ant1 60.9 PASS 
 

  

 

 

 

 

 

Duty Cycle_GFSK_2440_Ant1 
 

 

 

 

 


